
Central Valley Regional Water Quality Control Board
30 June 2022
Ben Koehler 
Acting WQC Plant Manager 
City of Modesto, Utilities Department, 
Wastewater Division 
P.O Box 642  
Modesto, CA 95354 

VIA EMAIL:  
bkoehler@modestogov.com
CERTIFIED MAIL
7021 0950 0000 9918 6409 

NOTICE OF APPLICABILITY (NOA); MUNICIPAL GENERAL WASTE DISCHARGE 
REQUIREMENTS ORDER R5-2017-0085-02, NATIONAL POLLUTANT DISCHARGE 
ELIMINATION SYSTEM (NPDES) CAG585001; CITY OF MODESTO, WATER 
QUALITY CONTROL FACILITY, STANISLAUS COUNTY
Our office received the Application/Report of Waste Discharge (application) dated 
17 September 2020 from the City of Modesto (Discharger), for discharge of tertiary 
treated domestic wastewater to surface water from the Water Quality Control Facility 
(Facility) to the San Joaquin River. Central Valley Board staff reviewed the application 
and determined the Facility is eligible for coverage under the General Order for 
Municipal Wastewater Dischargers That Meet Objectives/Criteria at the Point of 
Discharge to Surface Water Order R5-2017-0085-02 (Municipal General Order). This 
Facility’s discharge is assigned Municipal General Order enrollee number 
R5-2017-0085-020 and National Pollutant Discharge Elimination System (NPDES) 
Permit CAG585001. Please reference your Municipal General Order enrollee number, 
R5-2017-0085-020, in your correspondence and submitted documents.
Discharges to the San Joaquin River from the Facility are currently regulated by an 
individual NPDES permit, Order R5-2017-0064 (NPDES CA0079103) adopted by the 
Central Valley Regional Water Quality Control Board (Central Valley Water Board) on 9 
June 2017, with an effective date of 1 August 2017. This NOA, authorizing coverage 
under the Municipal General Order, shall become effective on 1 August 2022, and the 
current individual NPDES permit will be rescinded by a separate action of the Central 
Valley Water Board. To meet the provisions contained in division 7 of the Water Code 
(commencing with section 13000) and regulations adopted thereunder, and the 
provisions of the Clean Water Act and regulations and guidelines adopted thereunder, 
the Discharger shall comply with the requirements contained in the Municipal General 
Order and as specified in this NOA. This action in no way prevents the Central Valley 
Water Board from taking enforcement action for past violations of Order R5-2017-0064.
The enclosed Municipal General Order is not currently available online but can be 
requested by email or phone from the NPDES Permitting Contacts webpage 
(https://www.waterboards.ca.gov/centralvalley/water_issues/waste_to_surface_water/co
ntacts). You are urged to familiarize yourself with the entire contents of the enclosed 
document.

https://www.waterboards.ca.gov/centralvalley/water_issues/waste_to_surface_water/contacts
https://www.waterboards.ca.gov/centralvalley/water_issues/waste_to_surface_water/contacts


City of Modesto 30 June 2022
Water Quality Control Facility R5-2017-0085-020

- 2 -

The Monitoring and Reporting Program, Attachment E to the Municipal General Order, 
contains the general monitoring and reporting requirements. The Discharger specific 
monitoring and reporting requirements are included within this NOA as Appendix D. 
Only the monitoring and reporting requirements specifically listed in Appendix D of this 
NOA are applicable to this Facility. Additionally, please note the new requirement in 
Appendix D, Section X.B.6.c of this NOA to attach all final laboratory reports from all 
contracted commercial laboratories with your Self-Monitoring Reports (SMRs). 
The discharge of treated domestic wastewater shall be in accordance with the 
requirements contained in the Municipal General Order, as specified in this NOA.

Table 1. Facility Information
WDID 5C500102001

CIWQS Facility Place ID 241146 (Sutter Avenue Primary Treatment Facility)
273037 (Jennings Road Secondary/Tertiary Facility)

Discharger City of Modesto
Name of Facility Water Quality Control Facility

Facility Street Address 1221 Sutter Avenue (Primary Facility)
7007 Jennings Road (Secondary/Tertiary Facility)

Facility City, State, Zip Code Modesto, CA 95351
Facility County Stanislaus

Facility Contact, Title and 
Phone

Ben Koehler, Water Quality Control 
Superintendent/Chief Plant Operator
(209) 652-7782

Authorized Person to Sign 
and Submit Reports Same as Contact Above

Mailing Address Same as Primary Facility Address
Billing Address Same as Primary Facility Address
Type of Facility Publicly Owned Treatment Works (POTW)
Major or Minor Facility Major
Threat to Water Quality 1
Complexity A
Pretreatment Program Yes

Recycling Requirements
Recycling regulated under Waste Discharge 
Requirements (WDR) Order 99-112
or future updated Order.

Facility Design Average Dry 
Weather Flow (ADWF)

Existing Plant: 14.9 million gallons per day (MGD), 
average daily discharge flow
Expanded Plant: 19.1 MGD, average daily discharge 
flow

Permitted ADWF 14.9 MGD

Watershed Middle San Joaquin, Lower Merced, Lower 
Stanislaus

Receiving Water San Joaquin River
Receiving Water Type Inland Surface Water
Discharge Point 001 Latitude: 37° 31’ 20” N, Longitude: 121° 05’ 47” W



City of Modesto 30 June 2022
Water Quality Control Facility R5-2017-0085-020

- 3 -

I. FACILITY INFORMATION
The Discharger provides sewerage service for a population of approximately 
272,000 for the City of Modesto, the community of Empire, and a portion of the City 
of Ceres. The Facility consists of two different treatment facilities; a primary 
treatment facility and a secondary/tertiary treatment facility located approximately 
6.5 miles to the southwest of the primary treatment facility. 
Description of Wastewater and Biosolids Treatment and Controls
The treatment system at the Facility consists of two separate primary and 
secondary/tertiary treatment facilities. The primary treatment plant consists of 
screening, grit removal, and primary clarification. Sludge from the clarifiers is 
transferred to thickeners, then processed and stabilized through anaerobic 
digesters. Digested sludge is transferred to holding tanks where it is periodically 
drawn to unlined drying beds, with supernatant flows routed to the septage disposal 
station for blending with influent wastewater. The Discharger applies the stabilized 
sludge as a soil amendment on its 2,526-acre ranch under separate WDR Order 
94-030. 
After clarification, primary effluent is directed to the secondary/tertiary treatment 
facility where the wastewater receives secondary treatment for irrigation of cropland 
or receives tertiary filtration and ultraviolet light disinfection for discharge to the San 
Joaquin River or the Delta-Mendota Canal. Discharges of undisinfected secondary 
treated domestic wastewater to cropland are regulated by separate WDR Order 
99-112. Discharges to the Delta-Mendota Canal are regulated by Order 
R5-2022-0034 (NPDES No. CA0085316). For the secondary treatment system that 
discharges to land per Order 99-112, approximately half of the primary effluent 
receives treatment with fixed film reactors and then is combined with primary effluent 
in an aerated recirculation channel. Flow in the recirculation channel is then 
distributed to three parallel facultative ponds for further treatment, and then 
transferred to one of two storage ponds before being applied to the Discharger’s 
2,526-acre ranch at agronomic rates. 
The Facility’s tertiary treatment facility consists of two parallel two-step membrane 
bioreactor (MBR) facilities. The Phase 1A facility consists of an oxidation ditch that 
provides activated sludge biological nutrient removal treatment, reducing 
biochemical oxygen demand (BOD5) and providing nitrogen removal (i.e., 
nitrification/denitrification). The oxidation ditch is followed by membrane filtration and 
ultraviolet light (UV) radiation that disinfects the filtered wastewater prior to storage 
or discharge. Phase 1A construction of the tertiary treatment facilities (2.3 MGD) 
was completed on 1 July 2010. The Phase 2 facility consists of aeration basins for 
activated sludge biological nutrient removal treatment followed by membrane 
filtration and UV disinfection. The Phase 2 facility provides a tertiary treatment 
capacity of 12.6 MGD and was completed in the spring of 2017. The current total 
tertiary filtration average dry weather flow capacity is 14.9 MGD. The tertiary treated 
wastewater may be reused on the Discharger’s 2,526-acre ranch or discharged to 
the San Joaquin River. In addition, the Discharger has partnered with the City of 
Turlock and the Del Puerto Water District for the North Valley Regional Recycled 
Water Program. A separate NPDES permit CA0085316 allows the Facility to 
discharge up to 14.9 MGD of tertiary treated recycled water via a pipeline to the 
Delta-Mendota Canal, where it is beneficially reused for agricultural irrigation. The 



City of Modesto 30 June 2022
Water Quality Control Facility R5-2017-0085-020

- 4 -

Discharger primarily discharges to the Delta-Mendota Canal, and discharges to the 
San Joaquin River occur only when a discharge to the Delta-Mendota Canal is 
infeasible. 
The Discharger separates cannery wastes from the domestic wastewater. A 
separate 60-inch outfall transports cannery wastewaters to the ranch land located 
next to the secondary-level treatment facility. The cannery wastewater is applied 
directly to the ranch land at agronomic rates during the canning season (July – 
September). Land application of cannery and undisinfected secondary treated 
domestic wastewaters to the ranch land is regulated by separate Order 99-112 
which also regulates all other waste discharges to land associated with the Facility 
and wastewater land disposal operations, excluding discharges of stabilized sludge 
to the ranch land that are regulated by WDR Order 94-030.
Planned Changes
The Discharger previously conducted an antidegradation analysis for the full 
Phase 3 build-out discharge of 19.1 MGD. With adoption of Order R5-2017-0064 the 
Central Valley Water Board authorized the discharge up to 19.1 MGD, contingent 
upon the Discharger constructing the necessary facility upgrades. Phases 4 and 5 
are planned for the future with a full build-out tertiary treatment capacity of 27.3 
MGD.

II. RECEIVING WATER BENEFICIAL USES
This NOA authorizes the discharge from Discharge Point 001 to the San Joaquin 
River, which is a major tributary to the Sacramento – San Joaquin Delta that drains 
approximately 8.7 million acres in California’s Central Valley. The San Joaquin River 
watershed is bounded by the Sierra Nevada Mountains on the east, the Coast 
Ranges on the west, the Delta to the north, and the Tulare Lake Basin to the south. 
According to the Water Quality Control Plan for the Sacramento River and San 
Joaquin River Basin (Basin Plan) the following beneficial uses apply to the San 
Joaquin River from the mouth of the Merced River to Vernalis:

Table 2. Basin Plan Beneficial Uses
Discharge 

Point
Receiving 

Water Name Beneficial Uses

001 San Joaquin 
River

Existing:
Municipal and domestic water supply (MUN)
Agricultural Supply (AGR)
Industrial Process Supply (PRO)
Water Contact Recreation (REC-1)
Non-contact Water Recreation (REC-2)
Warm Freshwater Habitat (WARM)
Wildlife Habitat (WILD)
Migration of Aquatic Organisms (MIGR)
Spawning, Reproduction, and/or Early Development (SPWN)

The San Joaquin River is listed on the Clean Water Act 303(d) List of impaired water 
bodies for constituents identified in Table 3 below. This NOA includes Water Quality-
Based Effluent Limitations (WQBELs) for discharges to the San Joaquin River at 
Discharge Point 001 that are consistent with the assumptions and considerations of 



City of Modesto 30 June 2022
Water Quality Control Facility R5-2017-0085-020

- 5 -

the applicable WLAs in each TMDL.
Table 3. 303(d) List for the San Joaquin River (Merced River to Tuolumne River)

Pollutant Potential Sources TMDL Status